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Possible test case verdicts:

- neither assessed nor tested ..., : N/N

- required by standard but not appl. to test object........ o N/A

- required by standard but not tested .......................... N

- not required by standard for the test object.............. . NIR

- test object does meet the requirement ..................... . P (Pass)

- test object does not meet the requirement............... . F(Fail)

Testing:

Date of receipt of testitem..........cccccoiii . 2011-11-14

Date (s) of performance of tests.........ccovveiiiii : 2011-11-16 - 2011-11-17

Compiled by........cccevvevevererrereenenenenen: Chrristian Weber 7 —5

Tested by (+ signature) .....................  Burkhard Pudell 2 / / ..............
Approved by (+ signature)............... JensZimmermann NG ST
Date of iSSUE......ccceoveeeeviieiivicrieeen s 2012-01-23

Total number of pages ..........ccc........t. 190

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It
is the responsibility of the manufacturer to ensure that all production models meet the intent of the
requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:

Test Report No.: GOM-1111-1529-TFC224M-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 2 of 190




o~ eurofins

Product

REPORT INDEX

1 EQUIPMENT (TEST ITEM) DESCRIPTION 4
1.1 Photos — Equipment External 6
1.2 Photos — Equipment internal 8
1.3 Photos — Test setup 11
1.4  Supporting Equipment Used During Testing 12
1.5 Test Modes 13
1.6 Test Equipment Used During Testing 14
1.7 Sample emission level calculation 15
2 RESULT SUMMARY 16
3 TEST CONDITIONS AND RESULTS 17

3.1 Test Conditions and Results — Effective radiated power / Equivalent isotropic radiated power 17

3.2 Test Conditions and Results — Transmitter radiated emissions 19
ANNEX A Transmitter radiated power 21
ANNEX B Transmitter radiated spurious emissions 46

Test Report No.: GOM-1111-1529-TFC224M-VO01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 3 of 190



o~ eurofins

1 Equipment (Test item) Description

Description Telematic Device with GPRS/BT/GPS
Model LINK 5
Serial number None

Hardware version

TomTom drs1_2a_pcb 37/2011

Software / Firmware version 10.02.855
FCC-ID S4LLINK500
IC N/A

Equipment type

End product

Equipment classification

Mobile Device (Human Body distance > 20 cm)

Radio type

Transceiver

Radio technology

GSM850 / GSM1900

Operating frequency range

GSM850 : TX = 824 - 849MHz, RX = 869 - 894MHz

GSM1900 : TX = 1850 - 1910MHz, RX = 1930 - 1990MHz

Assigned frequency band

Cell. Service Block A & B : 824 - 849MHz & 869 - 894MHz
Broadband PCS : 1850 - 1910MHz & 1930 - 1990MHz

FLow CH : 128 UL: 824.2MHz CH : 128 DL: 869.2MHz
Main test frequencies GSM850 Fuio CH : 188 UL: 836.2MHz CH : 188 DL: 881.2MHz
Frich CH : 251 UL: 848.8MHz CH : 251 DL: 893.8MHz
FLow CH: 512 UL: 1850.2MHz | CH : 512 DL: 1930.2MHz
Main test frequencies GSM1900 | Fypp CH : 661 UL: 1880.0MHz | CH :661 DL: 1960.0MHz
Frich CH : 810 UL: 1909.8MHz | CH : 810 DL: 1989.8MHz
Supported transmission modes | GSM, GPRS
Modulations GSM, GPRS : GMSK
Multislot class 10
Number of antennas 1
Type GSM/GPRS module
Model 7902
Manufacturer | Arima
Radio module HW Version EP1
SW Version 00.02.08_US
FCC-ID PJO7902
IC N/A
Type external dedicated
Model 2J562
Antenna, External Manufacturer 2J s.r.o.
Gain 824-960MHz = 2.2dBi
1710-2170MHz = 2.2dBi

Test Report No.: GOM-1111-1529-TFC224M-VO01
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Antenna, Internal

Type integrated

Model A10315

Manufacturer | Antenova

Gain 824-960MHz = -1.3dBi

1710-2170MHz = -1.5dBi

Manufacturer

Quanta Computer Inc.
No.188, Wen Hwa 2nd Road., Kuei Shan Hsiang
00333 Tao Yuan Shien

Taiwan (ROC)

Vnom

12 or 24VDC (Battery only)

Power supply Vuin N/A
VN N/A
Model N/A
Vendor N/A
AC/DC-Adaptor
Input N/A
Output N/A

Test Report No.: GOM-1111-1529-TFC224M-VO01

Eurofins Product Service GmbH
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Supporting Equipment Used During Testing

14
P.Ir.?/g:ft Device Manufacturer Model No. Comments
SIM Communication tester Rohde & Schwarz CMU 200

*Note: Use the following abbreviations:
AE : Auxiliary/Associated Equipment, or
SIM : Simulator (Not Subjected to Test)

CABL : Connecting cables

Test Report No.: GOM-1111-1529-TFC224M-VO01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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1.5 Test Modes

Mode # Description

EUT powered by battery. External GSM and GPS antenna

General conditions: X .
connected. Active call to communication tester.

Radio conditions: Mode = transmit

GSMB850-Ext Connection = Circuit switched
Modulation = GMSK

Slot configuration =1 up / 1 down
Power level = Maximum (PCL5)

EUT powered by battery. Internal GSM and external GPS

General conditions: 4 L
antenna connected. Active call to communication tester.

Radio conditions: Mode = transmit

GSMB850-Int Connection = Circuit switched
Modulation = GMSK

Slot configuration =1 up / 1 down
Power level = Maximum (PCL5)

EUT powered by battery. External GSM and GPS antenna

General conditions: X L
connected. Active call to communication tester.

Radio conditions: Mode = transmit

GSM1900-Ext Connection = Circuit switched
Modulation = GMSK

Slot configuration =1 up / 1 down
Power level = Maximum (PCLO)

EUT powered by battery. Internal GSM and external GPS

General conditions: 4 .
antenna connected. Active call to communication tester.

Radio conditions: Mode = transmit

GSM1900-Int Connection = Circuit switched
Modulation = GMSK

Slot configuration =1 up / 1 down
Power level = Maximum (PCLO)

Test Report No.: GOM-1111-1529-TFC224M-VO01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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1.6 Test Equipment Used During Testing

Radiated power

Description Manufacturer Model Identifier Cal. Date Cal. Due
Fully-anechoic Frankonia AC3 ETS 0310
chamber
Spectrum Analyzer R&S FSIQ 26 ETS 0413 2011-04 2012-04
Biconical Antenna R&S HK 116 EF00186 2011-12 2013-12
LPD Antenna R&S HL 223 EF00202 2011-12 2013-12
LPD Antenna R&S HL 025 ETS 0014 2011-11 2013-11
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-anechoic | £k onia AC5 ETS 0583
chamber
Spectrum Analyzer R&S FSEK 30 ETS 0271 2011-07 2013-03
Biconical Antenna R&S HK 116 ETS 0012 2010-01 2013-01
LPD Antenna R&S HL 223 ETS 0336 2010-01 2013-01
LPD Antenna R&S HL 025 ETS 0512 2010-02 2013-02
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. Itis treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of yV/m. The following formula is used to convert the units of yV/m to dBuV/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF = Net Reading : Netreading - FCC limit = Margin
21.5dBuyV+ 26dB= 47.5dBuyV/im : 47.5dBuV/m -57.0 dByV/m =-9.5 dB

Test Report No.: GOM-1111-1529-TFC224M-VO01
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2 Result Summary

FCC 47 CFR Part 22H, 24E, IC RSS-132, 133

Product Specific . Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 4.6.1 Occupied Bandwidth RSS-Gen 4.6.1 N/R Informational only
FCC § 24.235 FCC § 24.235
FCC § 22.355 - FCC § 22.355
IC RSS-132 § 4.3 | reauency stability IcRSS-132§43 | R
IC RSS-133§6.3 IC RSS-133§6.3
FCC § 22.913(a) |Effective radiated power ANSI/TIA-603-C | PASS
FCC § 24.232(c)
IC RSS-132 § 4.4 | Equivalent isotropic radiated power ANSI/TIA-603-C | PASS
IC RSS-133§6.4
FCC § 24.232(d) . FCC § 24.232(d)
IC RSS-133 § 6.4 | cak to average ratio IcRSS-133§6.4 | VR
FCC § 22.917(b) FCC § 22.917(b)
FCC § 24.238(b) ) . FCC § 24.238(b)
IC RSS-132 § 4.5 | Band-edge compliance IcRSS-132§45 | R
IC RSS-133§6.5 IC RSS-133§6.5
FCC § 22.917(a) FCC § 22.917(a)
FCC § 24.238(a) e . FCC § 24.238(a)
IC RSS-132 § 4.5 Conducted out-of-band emissions IC RSS-132 § 4.5 N/R
IC RSS-133§6.5 IC RSS-133§6.5
FCC § 22.917(a)
FCC § 24.238(a) Radiated out-of-band emissions ANSI/TIA-603-C | PASS

IC RSS-132§4.5
IC RSS-133§6.5

Remarks:

Test Report No.: GOM-1111-1529-TFC224M-VO01
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3 Test Conditions and Results

3.1 Test Conditions and Results — Effective radiated power / Equivalent isotropic radiated
power

Radiated power acc. FCC 22H / FCC 24E / IC RSS-132 / IC RSS-133 Verdict: PASS

_ Reference
EUT requirement

rule parts and clause FCC § 22913(3) /[ FCC § 24232(C)
IC RSS-132§ 4.4 /IC RSS-133 § 6.4

. Reference Method
Test according to

measurement reference FCC § 22.913(a) / FCC § 24.232(c) / ANSI/TIA-603-C
IC RSS-132 § 4.4 /IC RSS-133 § 6.4

Tested frequencies

Test frequency range
I:LOW / I:MID / I:HIGH

Limits
Frequency range Equipment type Power limit
. . FCC: 7 Watts (38.45dBm) e.r.p.
824-849MHz Mobile transmitter IC:  11.5 Watts (40.6dBm) e.i.r.p.
. . FCC: 2 Watts (33dBm) e.i.r.p.
1850-1910MHz Mobile transmitter IC - 2 Watts (33dBm) e.i.rp.
Test setup

Fully-anechoic Chamber

[ EUT
I_

Turn| table

Amplifier Measurement
Matrix Receiver

Test Report No.: GOM-1111-1529-TFC224M-VO01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test procedure

1. EUT set to test mode
2. The radiated power is measured with a measurement antenna in vertical polarization
3. To obtain maximum level the EUT is rotated
4. The EUT is replaced with a half-wave dipole and the power to the dipole is adjusted to obtain same
radiated power measurement value
Test results — GSM850 E.R.P.

Channel Fr?l\CJIlIJ_ile]]cy Mode Pol. [ dll33r(r)1v§:.p] [ dBIr_ri:T(]ait[r.p] M[Zg]in Result
FLow 824.2 GSM850-Ext hor 23.60 38.45 -14.85 | PASS
FLow 824.2 GSM850-Ext ver 23.59 38.45 -14.86 | PASS
Fuio 836.2 GSM850-Ext hor 25.69 38.45 -12.76 | PASS
Fuio 836.2 GSM850-Ext ver 26.22 38.45 -12.23 | PASS
FricH 848.8 GSM850-Ext hor 25.80 38.45 -12.65 | PASS
FricH 848.8 GSM850-Ext ver 26.50 38.45 -11.95 | PASS
FLow 824.2 GSM850-Int hor 30.48 38.45 -7.97 | PASS
FLow 824.2 GSM850-Int ver 19.32 38.45 -19.13 | PASS
Fuio 836.2 GSM850-Int hor 31.94 38.45 -6.51 PASS
Fuio 836.2 GSM850-Int ver 18.10 38.45 -20.35 | PASS
FricH 848.8 GSM850-Int hor 34.46 38.45 -3.99 | PASS
FuicH 848.8 GSM850-Int ver 19.19 38.45 -19.26 | PASS

Test results — GSM1900 E.I.R.P.

Channel Fr‘f&ﬂiﬂmy Mode Pol. [dBI:rcl)vev.?.rr.p] [dBr|;1ir2.i;(.r.p] M[zg]in Result
FLow 1850.2 GSM1900-Ext hor 20.80 33 -12.20 | PASS
FLow 1850.2 GSM1900-Ext ver 21.49 33 -11.51 | PASS
Fumio 1880.0 GSM1900-Ext hor 23.52 33 -9.48 | PASS
Fumio 1880.0 GSM1900-Ext ver 22.49 33 -10.51 | PASS
FhicH 1909.8 GSM1900-Ext hor 22.72 33 -10.28 | PASS
FhicH 1909.8 GSM1900-Ext ver 22.73 33 -10.27 | PASS
FLow 1850.2 GSM1900-Int hor 32.59 33 -0.41 PASS
FLow 1850.2 GSM1900-Int ver 14.19 33 -18.81 | PASS
Fui 1880.0 GSM1900-Int hor 32.40 33 -0.60 | PASS
Fui 1880.0 GSM1900-Int ver 17.16 33 -15.84 | PASS
FricH 1909.8 GSM1900-Int hor 32.69 33 -0.31 PASS
FhicH 1909.8 GSM1900-Int ver 18.43 33 -14.57 | PASS

Comments:

Test Report No.: GOM-1111-1529-TFC224M-VO01
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3.2 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated power acc. FCC 22H / FCC 24E /
IC RSS-132/IC RSS-133

Verdict: PASS

Reference Method

Test according referenced

standards FCC § 22.917(a) / FCC § 24.238(a)
IC RSS-132§4.5/IC RSS-133 § 6.5
Test according to Reference Method
measurement reference ANSI/TIA-603-C

Tested frequencies

Test frequency range

30MHz — 10" Harmonic

Limits
Frequency range Limit
824-849MHz Attenuation below transmitter power = 43+10-log+o(P) [dB] = -13dBm
1850-1910MHz Attenuation below transmitter power = 43+10-log+o(P) [dB] = -13dBm
Test setup
A . .
Semi-anechoic Chamber
el
[ | EUT
L | ‘ | I
Turn| table
_— Ground Plane e
T T T =]
Amplifier Measurement
Matrix Receiver

Test procedure

1. EUT set to test mode

2. Maximum emission level is measured by rotating the EUT and adjusting the antenna height for

vertical polarization
3. The EUT is replaced by a substitution antenna and generator

The power level is set to obtain the same power reading
Measurement is repeated for horizontal polarization

S

Test Report No.: GOM-1111-1529-TFC224M-VO01
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Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test results — GSM850

Channel | Freaieney T yyogq | Emisslon [ Level [ o T Limit [ Wergh
FLow 824.2 GSM850-Ext 824.00 -24.05 ver -13.0 -11.05
FLow 824.2 GSM850-Ext 824.00 -28.46 hor -13.0 -15.46
Fricu 848.8 GSM850-Ext 849.02 -21.16 ver -13.0 -8.16
Fricn 848.8 GSM850-Ext 849.01 -24.02 hor -13.0 -11.02
FLow 824.2 GSM850-Int 824.00 -30.00 ver -13.0 -17.00
FLow 824.2 GSM850-Int 824.00 -14.26 hor -13.0 -1.26
Fricn 848.8 GSM850-Int 849.02 -29.57 ver -13.0 -16.57
Fricn 848.8 GSM850-Int 849.01 -16.04 hor -13.0 -3.04

Test results — GSM1900

Crannel | FIoneY | yoge | Emiesion [ Level [T T Lt [ Wargin
FLow 1850.2 GSM850-Ext 1850 -27.45 ver -13.0 -14.45
FLow 1850.2 GSM850-Ext 1850 -25.53 hor -13.0 -12.53
Fricn 1909.8 GSM850-Ext 1910 -28.11 ver -13.0 -15.11
Fricn 1909.8 GSM850-Ext 1910 -25.48 hor -13.0 -12.48
FLow 1850.2 GSM850-Int 1850 -18.22 hor -13.0 -5.22
Fuio 1880.0 GSM850-Int 11287 -32.69 ver -13.0 -19.69
FricH 1909.8 GSM850-Int 1910 -16.55 hor -13.0 -3.55

Comments:

Test Report No.: GOM-1111-1529-TFC224M-VO01
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ANNEX A  Transmitter radiated power
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 824.224MHz, Pmax: 23.60dBm, RBW: 3MHz
Level [dBm]
40.0
30.0

20.0 Pl aN

10.0 //
0.0 //

-10.0
-20.0 \AWMMW%MM
quvLmemwMWMw/ M
-27.3
812M  815M 820M 825M 830M 837M

Frequency [Hz]

MES POWER_128_TX_6_hor
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 824.224MHz, Pmax: 25.09dBm, RBW: 3MHz
Level [dBm]
40.00
30.00

20.00 i

10.00

0.00 /

-10.00

-20.00
mewvmm+NWA4/ \“ﬂmwﬁwwwaan

-28.58

812M 815M 820M 825M 830M 837M
Frequency [Hz]

MES POWER_128_TX_6_ver
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 836.265MHz, Pmax: 25.69dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00 //\\\
10.00
0.00 ///
-10.00
-20.00
LWMAN AN~ WM
mwvﬁwmeLwMMHW/ Wb
-26.33
824M 830M 835M 840M 845M  848M
Frequency [Hz]

MES POWER_188_TX_7_hor
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBm]
40.00

TOMTOM Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5
GSM 850 / voice / PCL:
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Freq. / CH: 188

Dist.:

3m,

Ant.: HL223

Freq: 836.120MHz, Pmax: 26.22dBm, RBW: 3MHz

5 / horizontal / Ant:

extern - ver

30.00

20.00

10.00

0.00

-10.00

-20.00
WMANWMMJMAM%AJ/

\\Wwwwm/bm

-27.78
824M

830M

835M 840M
Frequency [Hz]

845M  848M

MES POWER_188_TX_ 7_ver
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07:53

/ Antenna vertical GOM-1111-1529
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 848.832MHz, Pmax: 25.80dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00 /_K ™,
10.00
0.00
-10.00
-20.00 P, NN VIV TeTeVY W
AAAAAMAM AN
-26.11
837M  840M 845M 850M 855M 861M
Frequency [Hz]
MES POWER_251_TX_8_hor
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 848.880MHz, Pmax: 26.50dBm, RBW: 3MHz
Level [dBm]
40.00
30.00

N

10.00

0.00

-10.00

-20.00 MMH/ \MwmwwWNWAkwﬁ

[NAMmAR AN
-27.69

837M  840M 845M 850M 855M 861M
Frequency [Hz]

MES POWER_251_TX_ 8_ver
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.850GHz, Pmax: 20.80dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00

10.00

0.00
/

-10.00 /

N RN VR

1.84G 1.845G 1.85G 1.855G 1.86G
Frequency [Hz]

-15.59

MES POWER_512_TX_8_hor
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.850GHz, Pmax: 21.49dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00

10.00

0.00
/

-10.00 ///

M A e A A M

1.84G 1.845G 1.85G 1.855G 1.86G
Frequency [Hz]

-15.79

MES POWER_512_TX_ 8_ver
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Equivalent Isotropically Radiated Power

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.880GHz, Pmax: 23.52dBm, RBW: 3MHz
Level [dBm]
40.0
30.0
20.0 Pl AN
10.0
0.0
-100~WmNmmumwmeM St AN
-15.2
1.87G 1.875G 1.88G 1.885G 1.89G
Frequency [Hz]
MES POWER_661_TX_9_hor

Page 1/1 16.11.2011

11:51

/ Antenna horizontal GOM-1111-1529
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Equivalent Isotropically Radiated Power

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.880GHz, Pmax: 22.48dBm, RBW: 3MHz
Level [dBm]
40.0
30.0
20.0 Pl i
10.0
0.0
-15.5
1.87G 1.875G 1.88G 1.885G 1.89G
Frequency [Hz]
MES POWER_661_TX_9_ver

Page 1/1 16.11.2011

11:54

/ Antenna vertical GOM-1111-1529
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Equivalent Isotropically Radiated Power

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.910GHz, Pmax: 22.72dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00
10.00
0.00
_10'00\4"1\,\,/\,1/««,\/\,\/%,,/ AV WA M
-15.04
1.9G 1.905G 1.91G 1.915G 1.92G
Frequency [Hz]
MES POWER_810_TX_10_hor
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Equivalent Isotropically Radiated Power

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.910GHz, Pmax: 22.73dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00 [

10.00

0.00 N
-10.00 F— SV Ty Ty YT
-15.16
1.9G 1.905G 1.91G 1.915G 1.92G
Frequency [Hz]

MES POWER_810_TX_10_ver
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 824.325MHz, Pmax: 30.48dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00 ///
10.00
0.00
-10.00
-20.00
WNWWNAMWWwﬂM/ \MMN”MWVWUMM““
-27.18
812M 815M 820M 825M 830M 837M
Frequency [Hz]
MES POWER_128_TX_6_hor
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 824.275MHz, Pmax: 19.32dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00

10.00 \\\\\\

0.00

-10.00

-20.00

-28.28

812M 815M 820M 825M 830M 837M

Frequency [Hz]

MES POWER_128_TX_6_ver
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder:
EUT / Model:

TOMTOM

Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 836.505MHz, Pmax: 31.94dBm, RBW: 3MHz
Level [dBm]
40.00
30.00 _
20.00 \,
10.00 1\M\\
0.00 7
-10.00 /
-20.00
MMNNVMWMNFWW/ R e
-26.37
824M 830M 835M 840M 845M  848M
Frequency [Hz]
MES POWER_188_TX_7_hor
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBm]
40.00

TOMTOM

Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link

GSM 850 / voice / PCL:

5

5 / horizontal / Ant: intern

Eurofins Product Service GmbH / Mr. Pudell
Tnom: 24°C / Vnom.: 13.2V DC (car power)
Freq. / CH: 188

Dist.:

3m, Ant.: HL223

Freq: 836.216MHz, Pmax: 18.10dBm, RBW: 3MHz

30.00

20.00

10.00

0.00

-10.00

\W\HM/‘W"W“/’A"'\“

-27.95
824M

830M

835M 840M
Frequency [Hz]

845M  848M

MES POWER_188_TX_ 7_ver

Page 1/1 17.11.2011

08:24

/ Antenna vertical GOM-1111-1529
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 848.832MHz, Pmax: 34.46dBm, RBW: 3MHz
Level [dBm]
40.0
30.0 TN
20.0 I
10.0 ﬁ//
0.0
-10.0
-20.0 »l\l\/’ N A A~ Mot
M AN A
-26.2
837M  840M 845M 850M 855M 861M
Frequency [Hz]
MES POWER_251_TX_8_hor

Page 1/1

17.11.2011

08:15

/ Antenna horizontal GOM-1111-1529
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 848.880MHz, Pmax: 19.19dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00

N

0.00 i

-10.00

-20.00 \\K

o Nttt ]

837M  840M 845M 850M 855M 861M
Frequency [Hz]

WAL

-27.85

MES POWER_251_TX_ 8_ver
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.850GHz, Pmax: 32.58dBm, RBW: 3MHz
Level [dBm]
40.00
30.00 N
20.00
10.00 7
0.00
-1000‘MA~MAMNwM/ v
-15.33
1.84G 1.845G 1.85G 1.855G 1.86G
Frequency [Hz]
MES POWER_512_TX_8_hor
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.850GHz, Pmax: 14.19dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00

10.00

0.00 \\R

-10.00 et vttt Mlpertwrevhsmbolit Aviy

-15.83

1.84G 1.845G 1.85G 1.855G 1.86G
Frequency [Hz]

MES POWER_512_TX_ 8_ver
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Equivalent Isotropically Radiated Power

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.880GHz, Pmax: 32.40dBm, RBW: 3MHz
Level [dBm]
40.00
30.00 o [
20.00
10.00 i Y
0.00
_1 O-OO -\,\‘N’\,\/\M \\,-‘,JV\A,‘/\»'\,\/V\'\.\/\,I\\,‘,/‘
-15.22
1.87G 1.875G 1.88G 1.885G 1.89G
Frequency [Hz]
MES POWER_661_TX_9_hor

Page 1/1 16.11.2011

07:35

/ Antenna horizontal GOM-1111-1529
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Equivalent Isotropically Radiated Power

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.880GHz, Pmax: 17.16dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00

0.00 /// \WR
1000 ———————— / \\wwm
-15.51
1.87G 1.875G 1.88G 1.885G 1.89G

Frequency [Hz]

MES POWER_661_TX_ 9_ver
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Equivalent Isotropically Radiated Power

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.910GHz, Pmax: 32.68dBm, RBW: 3MHz
Level [dBm]
40.00
30.00 Eatlll BN
20.00
10.00 N
0.00
_1ODO'ANMMWNWMW AR
-15.13
1.9G 1.905G 1.91G 1.915G 1.92G
Frequency [Hz]
MES POWER_810_TX_10_hor
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07:37
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Equivalent Isotropically Radiated Power

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.910GHz, Pmax: 18.43dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00
10.00
0.00 7 \\\
-14.99
1.9G 1.905G 1.91G 1.915G 1.92G
Frequency [Hz]
MES POWER_810_TX_10_ver
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&% eurofins

Product Service

ANNEX B  Transmitter radiated spurious emissions

Test Report No.: GOM-1111-1529-TFC224M-VO01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL:
Eurofins Product Service GmbH

Tnom: 24°C / Vnom.: 13.2V DC

Freq. /

CH: 128

Dist.: 3m, Ant.:
Freq: 197.615MHz, Pmax: -48.41dBm, RBW: 100kHz

HK 116

5 / horizontal / Ant:

/ Mr. Pudell
(car power)

extern - ver

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 } —+ } " ﬁwVWWMA
MW VN L e W WY PR P N WL Yy Wy
-55.74
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 128_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 196.934MHz, Pmax: -64.69dBm, RBW: 100kHz
Level [dBm]
-8.0
-20.0
-30.0
-40.0
-50.0
-60.0
Ao\ Ay N vAﬂAAVfWWM\MWW%MWWWAV NUPEY WYY "v"’Au N V’\W\/LJ\'WMWM
-73.8
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 128_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 824.000MHz, Pmax: -28.46dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 W”M\Ww NWMWNMW WMWW
MJ/J MMM

_SQOOANWMWMV

-62.14

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 128_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 128

Dist.: 3m, Ant.: HL 223+notch

Freq: 824.000MHz, Pmax: -24.05dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
_ LN Ammww”MWWNM%VMWMM
60.00 MMWMJWM e P
-70.00 /LMJMwM
i |
-82.83
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 128_TX_2_ver
LIM FCC_-13dBm
Page 1/1 17.11.2011 09:20 / Antenna vertical GOM-1111-1529 Page 50 of 190




Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver

Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 2.473GHz, Pmax: -37.50dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
st
] ﬂ MMAJW
50.00 WN\JW Mw s
-61.77
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 128_TX_3_hor
LIM FCC_-13dBm

Page 1/1

17.11.2011 10:27

/ Antenna horizontal GOM-1111-1529
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

5 / horizontal / Ant:

Telematic Device with GPRS/BT/GPS / Link 5
GSM 850 / voice / PCL:
Eurofins Product Service GmbH / Mr. Pudell

extern - ver

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 2.473GHz, Pmax: -40.55dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
. aMAN MA,J\N/WMNW\‘ W’\/JWW“’M
50.00 MNJKMWMMMMMwMWWMV”WMJrFJWMMﬂW
-61.97
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 128_TX_3_ver
LIM FCC_-13dBm

Page 1/1

17.11.2011 10:00

/ Antenna vertical GOM-1111-1529
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 6.677GHz, Pmax: -40.41dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

- MWW

-52.77

4G 5G 6G 7G 8G

Frequency [Hz]

MES 128_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.599GHz, Pmax: -43.86dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

150,00 st e A A A

-55.17

4G 5G 6G 7G 8G

Frequency [Hz]

MES 128_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.655GHz, Pmax: -37.01dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00
o =" w”'"““wwwwﬂ” oy o
-46.95
8G 9G 10G 11G 12G

Frequency [Hz]

MES 128_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.118GHz, Pmax: -39.02dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 JWMNMAWw””“mMWWAW“vaMMAWWVVWV“JﬂUVWNMMWﬁJ

8G 9G 10G 11G 12G
Frequency [Hz]

-48.78

MES 128_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 198.978MHz, Pmax: -48.66dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 NWMﬁWme Wwi%ﬁﬁ
AN i Al M Ao M Uy AV
-55.81
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]

MES 188_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 191.824MHz, Pmax: -65.46dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

o N AMWWNWMMWM/\WWWWMAW AL s AMWW
-73.66
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 188_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

GOM-1111-1529
Link 5

Approval Holder:
EUT / Model:

TOMTOM Development Germany GmbH /
Telematic Device with GPRS/BT/GPS /

Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 188

Comment 1: Dist.: 3m, Ant.: HL 223+notch

Comment 2: Freq: 865.996MHz, Pmax: -33.08dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
o, ) W
-40.00 MWJ VAMWA,M
-50.00 WM//M
-62.44
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 188_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:
Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 188

Dist.: 3m, Ant.: HL 223+notch

Freq: 875.944MHz, Pmax: -51.13dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00 JMM%MﬂﬂwwwM\wmn WWAWWVMNWMV
-7QOOFWJ&MMWMM
-82.93
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 188_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 2.509GHz, Pmax: -43.18dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 NWNLKLWMNAAWAMNNﬂAmfﬁW“Muk VRNVWMMMMWVMWJWW*NWMMN

-61.91

1G 1.5G 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 188_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

5 / horizontal / Ant:

Telematic Device with GPRS/BT/GPS / Link 5
GSM 850 / voice / PCL:
Eurofins Product Service GmbH / Mr. Pudell

extern - ver

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 1.673GHz, Pmax: -44.61dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
MAHMWMMWNMDNW
-50.00 ﬁmmJVMWWJMMM MMMNPWMUMMMVMNMWW
-62.52
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 188_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 6.774GHz, Pmax: -40.04dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

h WWWWW W gt

4G 5G 6G 7G 8G
Frequency [Hz]

-562.32

MES 188_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

-8.00

-20.00

-30.00

-40.00

-50.00

-565.26

Level [dBm]

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 188

Dist.: 3m, Ant.: HL025, ampl.+HP.

Freq: 7.615GHz, Pmax: -43.53dBm, RBW: 1MHz

TR Cov s WY RTCIIS Sl

MWQWMWMMMNMWWMNMWWMMMWWWWMkWNM

Mf Lt o}

4G

5G 6G 7G 8G
Frequency [Hz]

MES
LIM

188_TX_4_ver
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.679GHz, Pmax: -37.05dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00
-40.00 Aoty MWWMMWMMMMW
| WWMWWWMWWWW o
-47.19
8G 9G 10G 11G 12G

Frequency [Hz]

MES 188_TX_5_hor
LIM FCC_-13dBm

Page 1/1 17.11.2011 10:22 / Antenna horizontal GOM-1111-1529 Page 65 of 190



Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Ger
Telematic Device with
GSM 850 / voice / PCL:
Eurofins Product Servi
Tnom: 24°C / Vnom.: 13
Freq. / CH: 188

Dist.: 3m, Ant.: HLO25
Freq: 11.639GHz, Pmax:

many GmbH / GOM-1111-1529
GPRS/BT/GPS / Link 5

5 / horizontal /

Ant: extern - ver

ce GmbH / Mr. Pudell
.2V DC (car power)

, ampl.+HP.

-39.02dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00 WMWMMWV/ st
-48.57
8G 9G 10G 11G 12G
Frequency [Hz]
MES 188_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 194.549MHz, Pmax: -47.57dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 Aok IR R S M I A A . NI N Y b A AM/"MMW\W
<00 |t i A e T v At AT R AV R PTA H
-54.89
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]

MES 251_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

TOMTOM Development Germany GmbH

Telematic Device with GPRS/BT/GPS
GSM 850 / voice / PCL:
Eurofins Product Service GmbH

/ Mr.

/ GOM-1111-1529
/ Link 5

5 / horizontal / Ant: extern - ver
Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freqg: 197.615MHz, Pmax: -65.16dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
AL P LA LD VO et e laigaal s IO ,M,m/\wwwwmw
-73.75
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 251_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:
Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 251

Dist.: 3m, Ant.: HL 223+notch

Freq: 849.010MHz, Pmax: -24.02dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00 MWWWWWMW WMW
-50.00 Mf
-62.19
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 251_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:
Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 251

Dist.: 3m, Ant.: HL 223+notch

Freq: 849.020MHz, Pmax: -21.16dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
o SRR
'6000 MMMVW.‘M»&A Ay WA'MWWWWM
-70.00 o i
-82.67
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 251_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5

Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 2.545GHz, Pmax: -42.55dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 WW o WWMW

-61.95

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 251_TX_3_hor

LIM

FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5

Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 2.545GHz, Pmax: -44.53dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

- M”JLWMM WW"“"M’“ Dl M

-62.24

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 251_TX_3_ver

LIM

FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 6.894GHz, Pmax: -39.98dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

N MWWWM M g™y

4G 5G 6G 7G 8G
Frequency [Hz]

-52.62

MES 251_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition: Tnom:
Test Specification: Freq.
Comment 1: Dist.:
Comment 2: Freq:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5
GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver

Eurofins Product Service GmbH / Mr. Pudell

24°C / Vnom.: 13.2V DC (car power)
/ CH: 251

3m, Ant.: HLO25, ampl.+HP.
7.567GHz, Pmax: —-43.48dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 P/lﬂ”\ MJW‘W‘VV\J AWW
-55.42
4G 5G 6G 7G 8G
Frequency [Hz]
MES 251_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.647GHz, Pmax: -36.70dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00
-40.00 1 “,M}M‘MJAW‘“,“,;WA,A/\W\MM'\M, JAW[\MWWM
-45.00
-47.65
8G 9G 10G 11G 12G

Frequency [Hz]

MES 251_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.695GHz, Pmax: -39.13dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

o WWWMMMW '”M”A“Www\m

-48.93

8G 9G 10G 11G 12G
Frequency [Hz]

MES 251_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 198.297MHz, Pmax: -47.82dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 \ ﬂL | L IV" ‘.'J\,\I\I\M"
MMJMAMWM“mA“JWWJ MW%MWMWWMmuwMpMWWNMMMwWMWA4NWWNWWW%WWMMMVMM
-56.22
30M 60M 80M 100M 120M 140M 160M 180M 200M

Frequency [Hz]

MES 128_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

/ voice / PCL: 5 / horizontal / Ant: intern
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

GSM 850

Freq. /

CH: 128

Dist.: 3m, Ant.: HK 116
Freq: 193.527MHz, Pmax: -64.86dBm, RBW

: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
u\/\/\' mn“hJMWMW”JWVW\WMWLMVWMAMMV Al VAAVWWM - WW‘I\W
-73.98
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 128_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 824.000MHz, Pmax: -14.26dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 WMMM%WWM W
-50.00 / WWMW
na |

-62.01

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 128_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 824.000MHz, Pmax: -30.00dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

st gl M “WhWMMmmmmwﬂﬂk

- /\M WM S www“w”'“w

—7QOO$/

-82.86

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 128_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 2.473GHz, Pmax: -40.97dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 VJJWVMwMNHVNMJLJV/Av*thwﬁﬂN“MkNMNvm
-61.97
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 128_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH /

Telematic Device with GPRS/BT/GPS
GSM 850 / voice / PCL:
Eurofins Product Service GmbH

/ Mr.

GOM-1111-1529
Link 5

5 / horizontal / Ant: intern

Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 3.369GHz, Pmax: -46.03dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 W‘AM g, MW Reasaiing
-62.27
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 128_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 6.838GHz, Pmax: -40.38dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
o ﬂNAWMMWMNMNMNMMMﬂMWMMWMN%/JMMM%VJVMM
-52.35
4G 5G 6G 7G 8G

Frequency [Hz]

MES 128_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition: Tnom:
Test Specification: Freq.
Comment 1: Dist.:
Comment 2: Freq:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5
GSM 850 / voice / PCL: 5 / horizontal / Ant: intern

Eurofins Product Service GmbH / Mr. Pudell

24°C / Vnom.: 13.2V DC (car power)
/ CH: 128

3m, Ant.: HLO25, ampl.+HP.
7.607GHz, Pmax: —-43.85dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 I‘,/W"MA ‘AVWWAMMW/\WWWMMW
-55.37
4G 5G 6G 7G 8G
Frequency [Hz]
MES 128_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.647GHz, Pmax: -36.98dBm, RBW: 1MHz
Level [dBm]
-8.0
-15.0
-20.0
-25.0
-30.0
-35.0
0 MMM«/WM o MV‘VWMWW”A"”“W/ WM‘AW"WW
-46.9
8G 9G 10G 11G 12G

Frequency [Hz]

MES 128_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Ger
Telematic Device with
GSM 850 / voice / PCL:
Eurofins Product Servi
Tnom: 24°C / Vnom.: 13
Freq. / CH: 128

Dist.: 3m, Ant.: HLO25
Freg: 11.719GHz, Pmax:

many GmbH / GOM-1111-1529
GPRS/BT/GPS / Link 5

5 / horizontal /

Ant: intern

ce GmbH / Mr. Pudell
.2V DC (car power)

, ampl.+HP.

-39.49dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00 WWMWMWWWAV”WW
-48.93
8G 9G 10G 11G 12G
Frequency [Hz]
MES 128_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 189.098MHz, Pmax: -48.04dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 bt

I o T LA T T ATV IVTLCIYSION MV O (2
-56.31
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 188_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 200.000MHz, Pmax: -65.67dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

NMMJwﬁWAVMJWWMVAﬁMwWNWMNAL“AVM%NMN“NMMWNMxmJ%AV} wJhybﬁm“ﬂLﬁvﬂthvNWWMmrﬂﬁ
-73.85
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 188_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

TOMTOM

Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5
GSM 850 / voice / PCL: 5 / horizontal / Ant: intern

Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188

Comment 1:
Comment 2:

Dist.:

3m, Ant.: HL 223+notch

Freq: 861.022MHz, Pmax: -32.81dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
o M ”WWM‘%WWW’“ MW
50.00 Mﬂr
-62.38
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 188_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 875.944MHz, Pmax: -51.90dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

A ) W"’MW

-60.00 MﬁwvﬂrﬂwaMM.Jhmm WJMVWMMMM

-70.00 NF/M

-83.51

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 188_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: intern

Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 2.509GHz, Pmax: -39.79dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 MWWWKHMJWNVMTWNWVWm/MWKK$Mﬂ“wm”NWWMWNuMUNANMNNMW
-62.18
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 188_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: intern

Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 3.459GHz, Pmax: -45.55dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 fAMtAMNWWHmNMWNMfMMMWWNWI AwwwwwwwwaWNWWwWW
-62.06
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 188_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 6.958GHz, Pmax: -40.30dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-52.65

4G 5G 6G 7G 8G

Frequency [Hz]

MES 188_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:
Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-

Telema
GSM 85
Eurofi
Tnom:
Freq.
Dist.:
Freq:

tic Device with GPRS/BT/GPS / Link 5
0 / voice / PCL: 5 / horizontal / Ant:
ns Product Service GmbH / Mr. Pudell
24°C / Vnom.: 13.2V DC (car power)

/ CH: 188

3m, Ant.: HLO25, ampl.+HP.

7.527GHz, Pmax: —-44.45dBm, RBW: 1MHz

1529

intern

Level [dBm]
-8.00
-20.00
-30.00
-40.00
_SQOONmeJwaAJHFNWWV%AAWNMAﬁMWMNWWﬂAMVMAN
-55.51
4G 5G 6G o =
Frequency [Hz]
MES 188_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.006GHz, Pmax: -37.19dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00
-40.00 RmmwaMmmﬂmMAﬂMmmwwm%“wﬂwNMﬂmemvw
-47.08
8G 9G 10G 11G 12G

Frequency [Hz]

MES 188_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.150GHz, Pmax: -39.57dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

140.00 WMWWWMWWWWWWWW

8G 9G 10G 11G 12G
Frequency [Hz]

-49.22

MES 188_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freqg: 197.956MHz, Pmax: -48.33dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

5000 MWWWWWWMMW WWWJ\WWAWWA’M

uwwWwWﬂW
-55.87
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 251_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 192.505MHz, Pmax: -63.88dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

[ N”AJWAPWMVVMMMWw#VWM”VW“FNMNJWNM“M”MVuwmm b oo i e M) wwwWWWMM“MWMWMAVL¢
-74.01
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 251_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 849.010MHz, Pmax: -16.04dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 WW%WW/WW I W
MWMMWWW

-50.00 M

-62.75

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 251_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 251

Dist.: 3m, Ant.: HL 223+notch

Freq: 849.020MHz, Pmax: -29.57dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
AT 1V “‘“"WWWM
B W AN T 1 gAY
60.00 dy i
/kMﬂwM““WWMAMWWmJWVMN“MW
-70.00 e i
-83.89
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 251_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH / GOM-1111-
Telematic Device with GPRS/BT/GPS / Link 5

GSM 850 / voice / PCL: 5 / horizontal / Ant:

Eurofins Product Service GmbH / Mr. Pudell

1529

intern

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 2.545GHz, Pmax: -41.86dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 MAWW WA\A/\/‘\IW ,J‘/V‘/VV\/M
-61.67
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 251_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

5 / horizontal / Ant:

Telematic Device with GPRS/BT/GPS / Link 5
GSM 850 / voice / PCL:
Eurofins Product Service GmbH / Mr. Pudell

intern

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 3.880GHz, Pmax: -45.64dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
_ Al M, ,\M Pl A
-62.29
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 251_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 6.950GHz, Pmax: -40.88dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
o M W
-52.37
4G 5G 6G 7G 8G

Frequency [Hz]

MES 251_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.583GHz, Pmax: -43.85dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 vy bttt o p ]

-55.24

4G 5G 6G 7G 8G

Frequency [Hz]

MES 251_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.543GHz, Pmax: -37.43dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00
o e e ] w‘wv”'“vw'MMMv’“”/ %NMWW
-47.08
8G 9G 10G 11G 12G

Frequency [Hz]

MES 251_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 850 / voice / PCL: 5 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.703GHz, Pmax: -38.92dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00 WWWMWWW\N‘WNM”MW
-48.69
8G 9G 10G 11G 12G
Frequency [Hz]
MES 251_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 197.275MHz, Pmax: -66.08dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

mmdwWWMVWNMWJKJWAMMWVWWM%MMWWJAAMMWW“AMNNMNﬁM%ﬁWMWAWMMMMJMWMAMMVMMWW
-73.14
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 512_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 198.978MHz, Pmax: -64.35dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
AP ,,AAMWW’VMPMWWW\MMMM ol Aan MWM
-73.58
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 512_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-70.00
-75.68

Level [dBm]

TOMTOM Development Germany GmbH / GOM-1111-1

Telematic Device with GPRS/BT/GPS / Link 5
GSM 1900 / voice / PCL: 0 / horizontal / Ant:

Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512

Comment 1:
Comment 2:

Dist.:

3m,

Ant.: HL 223

Freq: 860.521MHz, Pmax: -52.24dBm, RBW: 100kHz

529

extern - ver

| A “

W

200M

300M 400M

500M 600M 700M 800M
Frequency [Hz]

900M 1G

MES
LIM

512_TX_2_hor
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

TOMTOM Development Germany GmbH / GOM-1111-1

Telematic Device with GPRS/BT/GPS / Link 5
GSM 1900 / voice / PCL: 0 / horizontal / Ant:

Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512

Comment 1:
Comment 2:

Dist.:

3m,

Ant.: HL 223

Freqg: 991.984MHz, Pmax: -53.21dBm, RBW: 100kHz

529

extern - ver

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
MMMW%AfANMNWMNWMMM“MWNMW
-60.00 f“wﬁmAmwMA N Sl
-70.00 [~
-74.77
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 512_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 1.850GHz, Pmax: —-25.53dBm, RBW: 1MHz/3kHz
Level [dBm]

-8.00

-20.00

-30.00 TTWO ST MN

-40.00 M i

-50.00

-60.00

-70.29
1G 1.5G 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 512_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

-8.00

-20.00

-30.00

Level [dBm]

TOMTOM

GSM 1900 / voice / PCL:
Eurofins Product Service GmbH / Mr. Pudell

Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Freq. / CH: 512

Dist.:

3m, Ant.: HLO25

0 / horizontal / Ant: extern - ver

Freq: 1.850GHz, Pmax: —-27.45dBm, RBW: 1MHz/3kHz

s imAL

MMWMNMMJWHVWﬂWW”MM
MMMAMWMMMMWV%NWﬂWMMMMMVM

MW

-40.00
-50.00
-60.00
-69.98
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 512_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.607GHz, Pmax: -43.51dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 \:"‘H/Mv QMWAAVMWMW

-54.24

4G 5G 6G 7G 8G

Frequency [Hz]

MES 512_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 512

Dist.: 3m, Ant.: HL025, ampl.+HP.

Freq: 7.615GHz, Pmax: -43.69dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 [ WAMMMW
-55.28
4G 5G 6G 7G 8G
Frequency [Hz]
MES 512_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.126GHz, Pmax: -38.69dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

Ao MWWWWM“WWWW

8G 9G 10G 11G 12G
Frequency [Hz]

-48.73

MES 512_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.102GHz, Pmax: -37.64dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 W%WWMWW MWWWMWM

8G 9G 10G 11G 12G
Frequency [Hz]

-48.97

MES 512_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model: Telematic

TOMTOM Development Germany GmbH / GOM-1111-1529

Device with GPRS/BT/GPS / Link 5

Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.988GHz, Pmax: -33.02dBm, RBW: 1MHz
Level [dBm]
-8.0
-15.0
-20.0
-25.0
-30.0
o M WA g2 A ‘.WAV‘MW
400 T O e el il
-43.4
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 512_TX_6_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.699GHz, Pmax: -32.84dBm, RBW: 1MHz
Level [dBm]
-8.0
-15.0
-20.0
-25.0
-30.0
-35.0 N | R mMN‘mf\/’\",\/\AA/M
| PO i Lt LA bl X
_400vﬂWMNWmNﬂMWMVKﬂrﬂMNMWﬂ
-43.9
12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 512_TX_6_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 24.592GHz, Pmax: -37.07dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 Jn MM NN\ M M. .f

™ WW [

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

-51.52

MES 512_TX_7_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Setup:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS /
00 / voice / PCL: 0 / horizontal / Ant: extern - ver

GSM 19

Link 5

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.500GHz, Pmax: -37.22dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00 - AML\ w\w NW V
-51.85
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 512_TX_7_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 86.894MHz, Pmax: -65.06dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

AﬁﬂW“WW«WMW”MW“W““WMWMw“Mm“%“VWMMMWWmkuﬁm&mANMwaw%NWJWW”W“VNWNUMMW
-72.92
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 661_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 200.000MHz, Pmax: -65.21dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

‘A prand, AMWWMNAWW/MWW \/Av J\MA'LVV.VI\' AN W
-73.84
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 661_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:
Test Specification: Freq. / CH: 661
Comment 1:
Comment 2:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-70.00
-75.67

Level [dBm]

TOMTOM Development Germany GmbH / GOM-1111-1

Telematic Device with GPRS/BT/GPS / Link 5

GSM 1900 / voice / PCL:
Eurofins Product Service GmbH / Mr. Pudell
Tnom: 24°C / Vnom. :

Dist.:

3m,

Ant.: HL 223

13.2v DC

0 / horizontal / Ant:

(car power)

Freq: 850.902MHz, Pmax: -51.91dBm, RBW: 100kHz

529

extern - ver

WMA/\MW i
M YA

L/

200M

300M 400M

500M 600M
Frequency [Hz]

700M 800M

900M 1G

MES
LIM

661_TX_2_hor
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-70.00
-75.22

Level [dBm]

TOMTOM Development Germany GmbH / GOM-1111-1

Telematic Device with GPRS/BT/GPS / Link 5
GSM 1900 / voice / PCL: 0 / horizontal / Ant:

Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661

Comment 1:
Comment 2:

Dist.:

3m,

Ant.: HL 223

Freq: 850.902MHz, Pmax: -53.29dBm, RBW: 100kHz

529

extern - ver

TVt R

/Wﬁ/wﬂ\\y\.p/"\/"\/\/\ W NMHM

Rl

200M

300M 400M

500M 600M 700M 800M
Frequency [Hz]

900M 1G

MES
LIM

661_TX_2_ver
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 3.979GHz, Pmax: —-28.22dBm, RBW: 1MHz/3kHz
Level [dBm]

-8.0

-20.0

-30.0 sl AWMWWVM\M

-40.0 W&MWM -

-50.0

-60.0

-69.6
1G 1.5G 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 661_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 3.916GHz, Pmax: —-27.36dBm, RBW: 1MHz/3kHz
Level [dBm]

-8.00

-20.00

-30.00 ooy stathe

A T
4000 s’

-50.00

-60.00

-70.78
1G 1.5G 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 661_TX_3_ver
LIM FCC_-13dBm

Page 1/1 16.11.2011 13:09 / Antenna vertical GOM-1111-1529 Page 126 of 190



Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.599GHz, Pmax: -42.91dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 e el

-53.83

4G 5G 6G 7G 8G

Frequency [Hz]

MES 661_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.567GHz, Pmax: -43.67dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

_5000‘MﬁmekﬁvﬁAﬂhvﬂmvwknANWMMWMMMMﬂJLMNNWMN

-54.87

4G 5G 6G 7G 8G

Frequency [Hz]

MES 661_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

TOMTOM Development Germany GmbH / GOM-1111-1529

EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.287GHz, Pmax: -37.96dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00 WMWMMWJNWWWvWWNwAJWJWW&WMMAMWMVAVVV
-48.47
8G 9G 10G 11G 12G
Frequency [Hz]
MES 661_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.287GHz, Pmax: -35.10dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 WWWWMWWMMM VWA/\,J'WWA"WWW

8G 9G 10G 11G 12G
Frequency [Hz]

-48.73

MES 661_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.952GHz, Pmax: -33.01dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00 WWAWN\JWW L,AA, A
-40.00 ,M,MJMA/WMAWWWW Mﬂm
-43.98
12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 661_TX_6_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.976GHz, Pmax: -33.34dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00 VMWWW . '“""‘A'"WW'VJMW"W"’M
_4000 A/\W\J\(\.V'A'n/j\/wmﬁh Ww/\}\
-44.12
12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 661_TX_6_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 24.541GHz, Pmax: -36.96dBm, RBW: 1MHz
Level [dBm]
-8.0
-20.0
-30.0
-40.0 W “wﬂww\w WJ\“W \\/
-51.8
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 661_TX_7_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.500GHz, Pmax: -37.47dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 -f”‘x WMMV MWJ W

RATEa VA

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

-51.92

MES 661_TX_7_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freqg: 198.978MHz, Pmax: -65.89dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

Ut A A AN AN b o oty sty b s
-73.07
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 810_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

TOMTOM Development Germany GmbH

Telematic Device with GPRS/BT/GPS
GSM 1900 / voice / PCL:
Eurofins Product Service GmbH

/ Mr.

/ GOM-1111-1529
/ Link 5

0 / horizontal / Ant: extern - ver
Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 200.000MHz, Pmax: -64.39dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
i b VWMWWWMMM%WW VN MWW
-73.94
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 810_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL 223
Comment 2: Freq: 870.140MHz, Pmax: -52.20dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00 M e Mﬂ“%w WM

-70.00 JM

-75.99

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 810_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1
Telematic Device with GPRS/BT/GPS / Link 5

GSM 1900 /

voice / PCL: 0 / horizontal / Ant:

Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C
Freq. / CH
Dist.: 3m,

Freqg: 996.

/ Vnom.: 13.2V DC (car power)

: 810

Ant.: HL 223

794MHz, Pmax: —-52.82dBm, RBW: 100kHz

529

extern - ver

Level [dBm]
-8.0
-20.0
-30.0
-40.0
-50.0
WMW
60.0 Mmﬂ Y VMW
-70.0 [w
-75.2
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 810_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 1.910GHz, Pmax: —-25.48dBm, RBW: 1MHz/3kHz
Level [dBm]
-8.00
-20.00
-40.00 jomagmgrieth
-50.00
-60.00
-71.91
1G 1.5G 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 810_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 3.916GHz, Pmax: —-27.81dBm, RBW: 1MHz/3kHz
Level [dBm]

-8.00

-20.00

-30.00 pot . LA MJMM

-40.00 M
-50.00
-60.00
-71.61
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 810_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Ger
EUT / Model: Telematic Device with

Setup:

GSM 1900 / voice / PCL

Test Site / Operator: Eurofins Product Servi
Test Condition: Tnom: 24°C / Vnom.: 13
Test Specification: Freq. / CH: 810

Comment 1:
Comment 2:

Dist.: 3m, Ant.: HLO25
Freq: 7.591GHz, Pmax:

many GmbH / GOM-1111-1529
GPRS/BT/GPS / Link 5

: 0 / horizontal / Ant: extern - ver
ce GmbH / Mr. Pudell

.2V DC (car power)

, ampl.+HP.

-42.99dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-5000\quwdwwAMMMWMNWNN”WMMNMMMVMMMWwﬂwivm
-54.15
Frequency [Hz]
MES 810_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.623GHz, Pmax: -43.50dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

50.00 [ ey L WMWWWWW

-55.32

4G 5G 6G 7G 8G

Frequency [Hz]

MES 810_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.463GHz, Pmax: -38.35dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 WM“M”W " J\W.MAWAMJ\AM ot

8G 9G 10G 11G 12G
Frequency [Hz]

-48.72

MES 810_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.463GHz, Pmax: -33.94dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00 R oA o .W“Au
Py e WA il TR pl 2TV B0
-48.67
8G 9G 10G 11G 12G
Frequency [Hz]
MES 810_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.856GHz, Pmax: -32.59dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00 MWWWVM"W WVWW lprol vhvvmmmmﬂ“”
w000 .V/W“\«AMWAWWWLVWWW
-44.13
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]

MES 810_TX_6_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: TOMTOM Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5

GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver

Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.615GHz, Pmax: -33.39dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
4000 Wt d
-43.94
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 810_TX_6_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.466GHz, Pmax: -36.26dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 /\t /\ J\ 1\, JV
W

WSS =0 (S Wil

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

-50.89

MES 810_TX_7_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: extern - ver
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 25.989GHz, Pmax: -37.75dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 A WAVAV\W A w
DA L WA

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

-562.14

MES 810_TX_7_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 197.615MHz, Pmax: -66.06dBm, RBW: 100kHz
Level [dBm]
-8.0
-20.0
-30.0
-40.0
-50.0
-60.0
A et A AN s s it g oo s e ANV
-73.1
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 512_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 1900 / voice / PCL: 0 / horizontal / Ant:

Eurofins Product Service GmbH / Mr. Pudell
Tnom: 24°C / Vnom.: 13.2V DC (car power)
Freq. / CH: 512

Dist.: 3m,
Freqg: 195.571MHz, Pmax: -65.36dBm, RBW: 100kHz

Ant.: HK 116

intern

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
AﬂbﬂfhMNWVWMWMJMW”WWMMAMNNM%WHWWWW&MN”MMMMM Amwwwwww$ﬁwwbnﬂwnwmwNWNk
-73.38
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 512_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:
Test Specification: Freq. / CH: 512
Comment 1:
Comment 2:

Telematic Device with GPRS/BT/GPS / Link 5
GSM 1900 / voice / PCL: 0 / horizontal / Ant:
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom. :

Dist.:

Freq: 858.918MHz, Pmax: -52.13dBm,

3m, Ant.: HL 223

13.2v DC

TOMTOM Development Germany GmbH

GOM-1111-1529

(car power)

RBW: 100kHz

intern

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00 wwMﬂhﬂ“LV\N\ nANvﬁ/ﬂWNwﬁthvwW“Alh Amﬁﬂhfwﬂﬁf“
-70.00 [
-75.52
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 512_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

GSM 1900 / voice / PCL: 0 / horizontal / Ant:
Eurofins Product Service GmbH / Mr. Pudell

Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512

Comment 1:
Comment 2:

Dist.:

Freqg: 998.397MHz, Pmax: -53.61dBm, RBW: 100kHz

3m, Ant.: HL 223

intern

Level [dBm]

-8.00
-20.00
-30.00
-40.00
-50.00
-60.00 MNM A, V.I\ /\HM
-70.00 Wi
-75.52

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 512_TX_2_ver
LIM FCC_-13dBm

Page 1/1

16.11.2011 13:59

/ Antenna vertical GOM-1111-1529

Page 152 of 190




Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 1.850GHz, Pmax: —-18.22dBm, RBW: 1MHz/3kHz
Level [dBm]
-8.00
-20.00

bk AM‘A ..“I\A M"\AW

-30.00
M oA WMW R
-40.00 [

-50.00
-60.00
-68.48
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 512_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 3.900GHz, Pmax: —-28.41dBm, RBW: 1MHz/3kHz
Level [dBm]
-8.00
-20.00
. WWVM rrrathmiebl o
-40.00 T
-50.00
-60.00
-70.87
1G 1.5G 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 512_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.936GHz, Pmax: -43.37dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

150.00 b WWWW

-53.92

4G 5G 6G 7G 8G

Frequency [Hz]

MES 512_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 512

3m, Ant.: HLO25, ampl.+HP.
7.623GHz, Pmax: —-43.56dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
50,00 |tk W
-55.14
4G 5G 6G 7G 8G
Frequency [Hz]
MES 512_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.102GHz, Pmax: -37.60dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

o WW PN RN A WM"WWV\/“

-48.56

8G 9G 10G 11G 12G
Frequency [Hz]

MES 512_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

TOMTOM Development Germany GmbH / GOM-1111-1529

EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.655GHz, Pmax: -38.69dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00 WWWAWW A\,AVA\,AV‘\/ AA’\I\V\J‘IW ava
-48.49
8G 9G 10G 11G 12G
Frequency [Hz]
MES 512_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.952GHz, Pmax: -32.14dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00 WWA S ww,W
000 i WM}W
-43.56
12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 512_TX_6_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.940GHz, Pmax: -32.96dBm, RBW: 1MHz
Level [dBm]

-8.00

-15.00

-20.00

-25.00

-30.00

o W/»/W\/MW WA WWMMMV"AA

40000 Mw M}M WVMJ\«/\W

-43.97

12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 512_TX_6_ver

LIM

FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.466GHz, Pmax: -36.90dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 Ao Nl A

NPV SV SV

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

-51.65

MES 512_TX_7_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 25.989GHz, Pmax: -38.47dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00 " A% W/\LM\VW L\,\//
-51.89
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 512_TX_7_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freqg: 195.912MHz, Pmax: -65.89dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

VJMN$mMMAWwNWWMMMMNVWMMMWWMMWALWMWWMMMMMAMMWthwvmwummeﬂVNJWWWMMﬁMh
-72.72
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 661_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 197.615MHz, Pmax: -65.04dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

e AMWWWMWWM%P\AA L M\WM
-73.31
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 661_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL 223
Comment 2: Freq: 852.505MHz, Pmax: -52.19dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00 MW“MMMMLM JWHJWNHWVA“W\MMMA% NMMvafV

-70.00 M

-75.64

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 661_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-70.00
-75.52

Level [dBm]

GSM 1900 / voice / PCL: 0 / horizontal / Ant:
Eurofins Product Service GmbH / Mr. Pudell

Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661

Comment 1:
Comment 2:

Dist.:

Freqg: 995.190MHz, Pmax: -53.20dBm, RBW: 100kHz

3m, Ant.: HL 223

intern

waﬂw”mﬂ

MWW

[

200M

300M 400M

500M 600M 700M 800M
Frequency [Hz]

900M 1G

MES
LIM

661_TX_2_ver
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:
Setup:

Test Site / Operator:

Test Condition:
Test Specification:
Comment 1:

Comment 2:

Level [dBm]
-8.00

TOMTOM

Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5
GSM 1900 / voice / PCL: 0 / horizontal / Ant:

Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Freq. / CH: 661

Dist.:

3m, Ant.: HLO25

intern

Freq: 3.929GHz, Pmax: —-27.90dBm, RBW: 1MHz/3kHz

-20.00

e aselha ™Y
Ml

-30.00

M
-40.00 fesrirmmnt

-50.00
-60.00
-68.73
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 661_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 3.975GHz, Pmax: —-28.26dBm, RBW: 1MHz/3kHz
Level [dBm]
-8.00
-20.00
-30.00 WWVWM AVAVVA/\,M}VAWV"UJWW‘J\
My 9 N T
-40.00 M
-50.00
-60.00
-69.94
1G 1.5G 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 661_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.599GHz, Pmax: -43.04dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 “HHMVNMNAkﬂ¢w“WMAfAij$

-53.44

4G 5G 6G 7G 8G

Frequency [Hz]

MES 661_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.623GHz, Pmax: -43.01dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

_5Q00MWMVWMAANMVMW”WWM”

-55.01

4G 5G 6G 7G 8G

Frequency [Hz]

MES 661_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.279GHz, Pmax: -37.06dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

AYYTYN

-40.00 vl v
| WW%W/W AR e

8G 9G 10G 11G 12G
Frequency [Hz]

A D
AT

-48.55

MES 661_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

TOMTOM Development Germany GmbH / GOM-1111-1529

Telematic Device with GPRS/BT/GPS / Link 5
00 / voice / PCL: 0 / horizontal / Ant:
Eurofins Product Service GmbH
24°C / Vnom.: 13.2V DC

GSM 19

Tnom:
Freq.
Dist.:
Freq:

/ CH: 661

/ Mr. Pudell

(car power)

3m, Ant.: HLO25, ampl.+HP.

11.287GHz, Pmax: —-32.69dBm, RBW: 1MHz

intern

Level [dBm]
-8.00
-20.00
-30.00
-40.00 WMWWW W‘wam-ﬁww W,M,«M M A
-48.28
8G 9G 10G 11G 12G
Frequency [Hz]
MES 661_TX_5_ver
LIM FCC_-13dBm
Page 1/1 16.11.2011 08:04 / Antenna vertical GOM-1111-1529 Page 172 of 190




Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.940GHz, Pmax: -32.40dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
35.00 ™ W RS L
-43.44
12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 661_TX_6_hor
LIM FCC_-13dBm

Page 1/1 16.11.2011 09:49 / Antenna horizontal GOM-1111-1529 Page 173 of 190



Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

TOMTOM Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.303GHz, Pmax: -33.62dBm, RBW: 1MHz
Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
= WW wm“w“ﬁ'\’v‘vm*w o
-40.00 JJﬁmWNWNMﬁMmeHVNpWWWMWM
-43.93
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 661_TX_6_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 24.541GHz, Pmax: -36.68dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 A T \,1\/

ol A N S

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

-50.57

MES 661_TX_7_hor
LIM FCC_-13dBm

Page 1/1 16.11.2011 09:41 / Antenna horizontal GOM-1111-1529 Page 175 of 190



Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 25.989GHz, Pmax: -38.53dBm, RBW: 1MHz
Level [dBm]

-8

-20

-30

N P o, s P

-50 !

-54
118G 19G 20G 21G 22G 23G 24G 25G 26.5G

Frequency [Hz]

MES 661_TX_7_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freqg: 190.802MHz, Pmax: -65.69dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

”WMMWV“VVWVW””“VMWWMMMMMN”%NMWWW%NMWvMMWMMwuWNMMMMNWMWMNWNJMWWWWWWNW
-72.85
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 198.637MHz, Pmax: -64.38dBm, RBW: 100kHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:
Test Specification: Freq. / CH: 810
Comment 1:
Comment 2:
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Level [dBm]

Telematic Device with GPRS/BT/GPS / Link 5

GSM 1900 / voice / PCL:
Eurofins Product Service GmbH / Mr. Pudell
Tnom: 24°C / Vnom. :

Dist.:

Freq: 857.315MHz, Pmax: -51.89dBm, RBW: 100kHz

3m, Ant.: HL 223

13.2v DC

0 / horizontal / Ant:

(car power)

TOMTOM Development Germany GmbH / GOM-1111-1529

intern
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

GSM 1900 / voice / PCL: 0 / horizontal / Ant:
Eurofins Product Service GmbH / Mr. Pudell

Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810

Comment 1:
Comment 2:

Dist.:

Freq: 985.571MHz, Pmax: -53.47dBm, RBW: 100kHz

3m, Ant.: HL 223

intern

Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

TOMTOM

Development Germany GmbH / GOM-1111-1529
Telematic Device with GPRS/BT/GPS / Link 5
GSM 1900 / voice / PCL: 0 / horizontal / Ant:

Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)
Freq. / CH: 810

Dist.:

3m, Ant.: HLO25

intern

Freq: 1.910GHz, Pmax: —-16.55dBm, RBW: 1MHz/3kHz
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 3.829GHz, Pmax: —-27.70dBm, RBW: 1MHz/3kHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.591GHz, Pmax: -43.46dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.615GHz, Pmax: -43.44dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.463GHz, Pmax: -36.66dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.463GHz, Pmax: -33.26dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:
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Level [dBm]

TOMTOM Development Germany GmbH /
Telematic Device with GPRS/BT/GPS

GSM 1900 / voice / PCL:
Eurofins Product Service GmbH
Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC
/ CH: 810

/
0 / horizontal / Ant:

GOM-1111-1529

Link 5

/ Mr. Pudell
(car power)

3m, Ant.: HLO25, ampl.+HP.

17.940GHz, Pmax: -32.74dBm,

RBW: 1MHz

intern
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.952GHz, Pmax: -32.97dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.449GHz, Pmax: -35.76dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: TOMTOM Development Germany GmbH / GOM-1111-1529
EUT / Model: Telematic Device with GPRS/BT/GPS / Link 5
Setup: GSM 1900 / voice / PCL: 0 / horizontal / Ant: intern
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.023GHz, Pmax: -37.92dBm, RBW: 1MHz
Level [dBm]
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